
SUMMARY REPORT & FACT SHEET (SRFS) 
Permit Application Numbers: State: 22-DP-0581 NPDES: MD0021555 

Name of Facility: Back River Wastewater Treatment Plant 

Mailing Address: 8201 Eastern Boulevard, Baltimore, Maryland 21224 

Facility's Location: 8201 Eastern Boulevard, Baltimore, Maryland 21224 

Facility Organization: City of Baltimore, Department of Public Works 

Contact Person Applicant Facility 
Name: Khalil Zaied Chris Aiken 

Title: Director of Public Works Plant Manager 
Phone: 410-396-3100 410-396-9814

Email Address: khalil.zaied2@baltimorecity.gov chris.aiken@baltimorecity.gov 

Applicant engaged in: The Treatment of Municipal Wastewater 

Number of outfalls: 

001A: Effluent to Back River 
002A: Effluent to Bear Creek thru 
High Head Reservoir at the TPA 
Property 

SIC Code: 4952 

MDE Engineer: Mahendra Chawla /uhi 

Accepted by: 
Yen-Der Cheng, Chief 
Municipal Surface Discharge Permits Division 

Date 

Is EPA joint review required? Yes  , Date sent: 

State/EPA comment/agreement received: Yes   Date received: 

, NO 

4/18/2024

04/19/2024, 11/08/2024, 03/25/2025

05/19/2024

10/28/2024

Completion Date:   04/18/2024 (Original) 
03/25/2025 (Rev. 2) 10/28/2024 (Rev. 1)

, N/A 

Maryland 
Department of 
the Environment 

Wes Moore. Governor 
Aruna Miller, Lt. Governor 

Serena Mcllwain. Secretary 
Suzanne E. Dorsey, Deputy Secretary 

Adam Ortiz. Deputy Secretary 

□ 

□ 

~ 

1800 Washington Bou levard I Balt imore. MD 21230 I 1-800-633-6101 I 410-537-3000 I TTY Users 1-800-735-2258 

www.mde.maryland.gov 



SUMMARY REPORT & FACT SHEET (Application No. 22-DP-0581)  Page No.  2 
Outfall:  001A and 002A 

New or Updates to the Discharge Permit  

 

Is the permit application for a new discharge permit?   Yes,  No 

If No, are there any new or Update(s) to Discharge Permit Requirement(s) proposed in this 
permit Renewal?  Yes,  No  N/A 

No. 
Effluent Limitation, 

Monitoring or 
Other Requirement 

Description 
References 

SRFS Permit 

New Requirements 

1. Definition 

Added definition for “Performance-
Based Benchmark Load” 

N/A 
Definitions I.P, 

Page 4 

Added definition for “Performance-
Based Credit Load” 

N/A Definitions I.Q, 
Page 5 

Added definition for “Secondary 
Treatment” 

N/A 
Definitions I.V, 

Page 5 

2. Effluent Limitation 
Addition of limits for the BOD5 and 
TSS 85% percent removal 

Section III, 
Pages 37 

and 38, 45 
and 46 

Special Condition 
II.A.1, Page 7 

Special Condition 
II.A.2, Page 9 

3. Monitoring/Reporting 

Addition of a new monitoring point 
102A to sample flow and effluent 
parameters 

Section III, 
Pages 50 - 

51 

Special Condition 
II.A.3, Page 11 

Special Condition 
II.B.1.c, Page 17 

Added monitoring requirements for 
85% BOD5 and TSS removal at a once 
per quarter frequency 

Section III, 
Pages 37 

and 38, 45 
and 46 

Special Condition 
II.B.1.a, Page 14 

Special Condition 
II.B.1.b, Page 16 

□ 

□ □ 



SUMMARY REPORT & FACT SHEET (Application No. 22-DP-0581)  Page No.  3 
Outfall:  001A and 002A 

New or Updates to the Discharge Permit  

 

No. 
Effluent Limitation, 

Monitoring or 
Other Requirement 

Description 
References 

SRFS Permit 

3. 
Monitoring/Reporting 

(cont’d) 

Added monitoring requirements for 
BOD5 and TSS in raw influent 
wastewater (MP101A) at a once per 
quarter frequency 

Section III, 
Page 51 
and 52 

Special Condition 
II.B.1.d, Page 18 

Added additional quarterly monitoring 
requirements for a minimum of four 
consecutive quarters for the first year 
of permit cycle for the following 
parameters: 

(i) Total Cyanide, (ii)1,2-
Diphenylhydrazine, (iii) Benzidine, 
(iv) Hexachlorobenzene,  
(v) Benzo(a)Anthracene (1,2-
Benzanthracene),  
(vi) Benzo(k)Fluoranthene (11,12-
benzofluoranthene),  
(vii) 3,3’ Dichlorobenzidine ,  
(viii) 3,4-Benzofluoranthene,  
(ix) Chrysene,  
(x) Dibenzo(a,h)Anthracene (1,2,5,6-
Dibenzanthracene), (xi) 4-4’ DDD, 
(xii) 4-4’ DDE, (xiii) 4-4’ DDT,  
(xiv) Butylbenzyl Phthalate,  
(xv) Chlordane, (xvi) Indeno(1,2,3-
cd)Pyrene (2,3-o-pheynylene pyrene), 
(xvii) Dieldrin, (xviii) Heptachlor, 
(xix) Heptachlor Epoxide,  
(xx) Toxaphene, (xxi) Aldrin,  
(xxii) Endrin, (xxiii) Copper, and 
(xxiv) Cyanide Free 

Section III, 
Page 41 - 

44 

Special Condition 
II.B.1.a, Page 15 

4. Other 

Added requirement and footnotes for 
Nutrient and Sediment Performance -
based Credit Reporting Schedule at 
MP102A 

Section III, 
Page 52 

Special Condition 
II.B.1.e, Page 19 



SUMMARY REPORT & FACT SHEET (Application No. 22-DP-0581)  Page No.  4 
Outfall:  001A and 002A 

New or Updates to the Discharge Permit  

 

No. 
Effluent Limitation, 

Monitoring or 
Other Requirement 

Description 
References 

SRFS Permit 

4. 
Other 

(cont’d) 

Added requirement for Whole 
Effluent Toxicity (WET) Limit 

Section II, 
Page 26 
and 27 

Special Condition 
II.F, Pages 29 and 

30 

Added requirement for Climate 
Change Resiliency 

Section II, 
Page 32 

Special Condition 
II.M, Page 33 

Added requirement for Maintenance 
of Laboratory Certification Records 

Section II, 
Page 32 

Special Condition 
II.N, Page 34 

Added requirement for Per- and 
Polyfluorinated Alkyl Substances 
(PFAS) Testing and Analysis 

Section II, 
Page 34 

Special Condition 
II.O, Pages 34 - 35 

Added requirements of Compliance 
Schedule for Effluent Limits of Total 
Ammonia as N 

Section II, 
Page 32 
and 33 

Special Condition 
II.P, Page 36 

Added requirements for 
Polychlorinated Bi Phenyls (PCBs) 
Monitoring, Reporting and 
Minimization 

Section II, 
Page 35 

Special Condition 
II.Q, Pages 36 - 39 

Added requirements for Operations 
and Maintenance (O&M) Guidance 
Checklist submission 

Section II, 
Page 35 Special Condition 

II.R, Page 39 

Added requirements for Wastewater 
Treatment Plant Operator Licensing 
and Certification 

Section II, 
Page 35 

Special Condition 
II.S, Page 39 

Added requirements for Effluent 
Bacterial Action Level 

Section II, 
Page 36 

Special Condition 
II.T, Pages 40 and 

41 

Added requirement for “Use of 
Sufficiently Sensitive Test Methods” N/A 

General Condition 
III.A.4, Page 43 



SUMMARY REPORT & FACT SHEET (Application No. 22-DP-0581)  Page No.  5 
Outfall:  001A and 002A 

New or Updates to the Discharge Permit  

 

No. 
Effluent Limitation, 

Monitoring or 
Other Requirement 

Description 
References 

SRFS Permit 

Updated Requirements 

1. Effluent Limitation 

Interim and Final effluent limits for 
Total Ammonia as N 

Section III, 
Page 38 
and 46 

Special Condition 
II.A.1, Page 7 

Special Condition 
II.A.2, Page 9 

Updated the Annual Max. Loading 
Rate for Total Nitrogen as N per the 
revised Baltimore Harbor TMDL 

Section III, 
Page 47 

Special Condition 
II.A.2, Page 10 

Updated the Seasonal Max. Loading 
Rate for Total Phosphorus as P per the 
revised Baltimore Harbor TMDL 

Section III, 
Page 48 

Special Condition 
II.A.2, Page 10 

Enterococci will replace E. coli as the 
new bacterial requirement 12 months 
after the permit effective date 

Section III, 
Page 40 
and 48 

Special Condition 
II.A.1, Page 8  

Special Condition 
II.A.2, Page 10  

2. Monitoring/Reporting 

TCT monitoring frequency changed to 
three annual tests performed 
concurrently with the first quarter of 
Whole Effluent Toxicity (WET) 
testing. 

Section II, 
Page 27 - 

29 

Special Condition 
II.G, Pages 30 and 

31 

3. Other 

Wastewater Capacity Management 
Section II, 
Page 29 
and 30 

Special Condition 
II.C, Pages 24 and 

25 

“Adverse Impact” and “Bypassing” N/A 
General Condition 
III.B.4 and III.B.5, 

Page 46 and 47 

Wastewater Collection System N/A 
General Condition 
III.C, Pages 51 - 53 



SUMMARY REPORT & FACT SHEET (Application No. 22-DP-0581)  Page No.  6 
Outfall:  001A and 002A 

Table of Contents 

 

NO. DESCRIPTION  PAGE 

I .  DESCRIPTION OF FACILITY, OUTFALL AND RECEIVING STREAM  7 

 Facility Background and Description 
 Wastewater Treatment Processes 
 Outfall Details 
 Receiving Stream Description and Properties 
 Plant Performance Data 

I I .  SPECIAL REQUIREMENTS & CONDITIONS  15 

 85% Reduction Requirement for BOD5 and Total Suspended Solids 
 Enhanced Nutrient Removal (ENR) Requirements 
 Nutrient Waste Load Allocations (WLA) Available through Transfer and/or Credits 
 Nutrient and Sediment Performance-based Credit Loads Reporting Schedule 
 TMDL Implementation Requirements 
 Effluent Biotoxicity testing review for Whole Effluent Toxicity (WET) 
 Toxic Substances Testing Review 
 Wastewater Capacity Management 
 Pretreatment Program/Influent Restrictions 
 Reapplication Due Date 
 Temperature Requirements 
 WWTP use Lagoon(s) for Wastewater Treatment 
 Emergency Holding Pond Requirement 
 Climate Change Resiliency Requirements 
 Maintenance of Laboratory Procedure Certification Records 
 PFAS Testing and Analysis Requirements 
 Compliance Schedule for Meeting Total Ammonia as N Effluent Limits 
 PCB Monitoring, Reporting and Minimization 
 Operations and Maintenance (O&M) Guidance Checklist 
 Wastewater Treatment Plant Operator Licensing and Certification 
 Effluent Bacterial Action Level – Protection of Recreational Activity in the receiving waters 

I I I .  PROPOSED EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 37 

 Proposed Effluent Limitations 
 Proposed Monitoring Requirements 
 Regulations, Rationale and Discussion 
 Anti-backsliding Policy Review 
 Anti-degradation Policy Review 

I V .  CHRONOLOGICAL LOG OF ACTIVITIES 64 

V .  MAP SHOWING DISCHARGE POINT LOCATION 65 



SUMMARY REPORT & FACT SHEET (Application No. 22-DP-0581) Page No.  7 
Outfall: 001A and 002A 

I. Description of Facility, Outfall and Receiving Stream  

 

Description of Facility & Outfall(s) 
 

Details for Facility 

  POTW                              

  Privately Owned Facility 

      EPA Major   

      EPA Minor                      

 
 Chesapeake Bay Significant   

Brief Service Area Description:   

The facility serves a population of approximately 505,000 in the City of Baltimore and approximately 471,000 in 
Baltimore County for a service population of 976,000. 

The proposed discharge flow of 180.00 Million Gallons per Day (MGD) is consistent with the capacity listed in 
the latest 2006 Baltimore City’s Comprehensive/Master Water and Sewer Plan, approved by MDE’s Water 
Resources Planning Program. It is also in conformance with the State’s Smart Growth initiatives. 

Current Design Capacity of the Facility: 180.00 MGD 

Which of the following documents were used as the base of the design capacity? (Check boxes as appropriate.) 

 Construction Permit (Issued by MDE),  Most updated W/S Plan (2006) 
 Permit Application  Other (Specify) 

Additional comments on the plant capacity: {Examples: future expansion, significant I/I affecting plant capacity, 
etc.}.  

Type of Discharge: 
  Surface Discharge, Discharge Period: 12 months (January – December) 
              Groundwater Discharge, Discharge Period: Not Applicable 

Additional comments on the discharge type: Continuous Discharge. 

Wastewater Treatment Processes:   
 
The Back River Wastewater Treatment Plant uses upgraded Headworks and new Enhanced Nutrient Removal 
system to treat the wastewater. The WWTP uses new six (6) fine screens, new eight (8) grit removal units 
with aerated grit channels, 11 primary settling tanks, three (3) activated sludge plant trains, new 52 
denitrification filters, 28 final clarifiers, 48 sand filtration tanks and disinfection to treat the wastewater.  
Sludge is thickened by two (2) air floatation thickeners, five (5) gravity belt thickeners and six (6) gravity sludge 
thickeners and digested by two (2) Egg shaped digesters and six (6) high-rate digesters. Centrate from the 
centrifuge and heat drying facility is sent to the primary settling tanks.  Sludge from the storage is sent to the 
composting facility and is also used for land application. 
 
  

~ ~ 

□ □ ~ 

-

-

□ ~ -
~ □ 

~ 
□ 



SUMMARY REPORT & FACT SHEET (Application No. 22-DP-0581) Page No.  8 
Outfall: 001A and 002A 

I. Description of Facility, Outfall and Receiving Stream  

 

Details for Outfall 001A 

Outfall Type 

Non-submerged discharge:             Yes           No   

                                                                  Pipe            Ditch       N/A 

Outfall Distance from the last sampling point: _____ 

Submerged Discharge:              Yes           No       N/A  

Distance from the last sampling point: ~ 100 ft.     

Diameter of the Outfall Pipe: 16.66 ft.  

Distance from Shore: 1,158 ft. 

Depth: 0.71 ft. below surface 

No. of Diffuser(s): N/A  

Outfall Location 

GPS Readings Maryland Coordinates (NAD27), feet 

Latitude Longitude North East 

39° 17’ 58.8” (N) 76° 29’ 39.9” (W) 534,413 943,081 

Details for Outfall 002A 

Outfall Type 

Non-submerged discharge:             Yes           No   

                                                                  Pipe            Ditch       N/A 

Outfall Distance from the last sampling point: 49,810 ft. (9.4 miles) 

Submerged Discharge:              Yes           No       N/A  

Outfall Location 
(at Bear Creek) 

GPS Readings Maryland Coordinates (NAD27), feet 

Latitude Longitude North East 
39° 12’ 00.0” (N) 76° 30’ 00.0” (W) 508,134 944,163 

Outfall Location 
(Diversion 

Chamber at Back 
River WWTP) 

Latitude Longitude North East 
39° 17’ 33.1” (N) 76° 29’ 02.5” (W) 531,830 946,036 

Details for Monitoring Point (MP) 102A 
New internal monitoring point at Back River WWTP located in the diversion chamber prior to splitting of flow 
between Outfall 001A and Outfall 002A for the monitoring of cumulative effluent flow at the plant.  

MP 102A 
Location 
(Diversion 

Chamber, prior to 
flow split) 

GPS Readings Maryland Coordinates (NAD27), feet 

Latitude Longitude North East 
39° 17’ 33.1” (N) 76° 29’ 02.5” (W) 531,830 946,036 

 

□ 1:8] 

□ □ □ 

1:8] □ □ 

1:8] □ 
1:8] □ □ 

□ 1:8] □ 



SUMMARY REPORT & FACT SHEET (Application No. 22-DP-0581) Page No.  9 
Outfall: 001A and 002A 

I. Description of Facility, Outfall and Receiving Stream  

 

Details for Effluent Receiving Stream 

Name of Stream 
Outfall 001A discharges to Back River and Outfall 002A discharges to Bear Creek. Both 
waterbodies flow into the Chesapeake Bay. 

Type of Stream Perennial 

Stream Use 
Designation 

Back River and Bear Creek are both designated as Use II (non-shellfish harvesting) waters 
which are protected for estuarine and marine aquatic life. 
Middle Chesapeake Bay is designated as Use II Waters. 

River Mile 6.3 Miles from the outfall 001A to the confluence of the Back River with the Chesapeake Bay 

Watershed 

Outfall 001A 
 

 8-Digit Sub-watershed Code:  
02-13-09-01 (Back River Watershed) 

 CBPSEG Code:  
BACOH – Back River Oligohaline  

 Back River drains into Middle Chesapeake 
Bay Segment 02-13-99-97 

Outfall 002A 
 
 8-Digit Sub-watershed Code:  

02-13-09-03 (Baltimore Harbor Estuary) 
 CBPSEG Code: 

PATMH – Patapsco River Mesohaline 
 Baltimore Harbor drains into Middle 

Chesapeake Bay Segment 02-13-99-97 

Tier II Waters 
Receiving stream(s) designated as Tier II water  Yes  No 

Tier II rules applicable to discharge  Yes  No  N/A   

Does the facility 
discharge into 

impaired waters 
included on 
(303(d) list)? 

 Yes    No 

Outfall 001A:  

As per the Maryland’s approved combined 2020-2022 Integrated Report of Surface Water 
Quality (formerly known as the 303(d) List and 305(b) Report), the streams in the Back River 
sub-watershed are listed as impaired water bodies due to PCBs in both, sediment (1998) and 
fish tissue (2008), sediments (1996), chlordane (1996), nitrogen and phosphorus (1996), 
chlorides (2012), and sulfates (2012). 

 

Outfall 002A:  

As per the Maryland’s approved combined 2020-2022 Integrated Report of Surface Water 
Quality (formerly known as the 303(d) List and 305(b) Report), the streams in the Patapsco 
River sub-watershed are listed as impaired water bodies due to Trash (2008), PCBs in both, 